716468001 _ 2-6428
716468006 Keep With Loader Operator’s Manual 26974
GRILLE GUARD B
NEW HOLLAND 3010S TRACTORS
7309 LOADER
Figure 1

Grille guard can be installed using tools crdinarily avail-

able,

Shut off engine and engage brakes during installation,

MNOTE: Leave all attaching hardware loose until guard is
cormpletely assembled to faciliiate assembly and proper

Installing Grille Guard

o
NOTE: Use 5/8 flat washers (10) as spacers if nec-

gssary to correct for uneven casting.

ars (4.

MNOTE: If installing grille guard (1) and front mounting
brackst of mount kit at the same time, discard spac-

alignment. Tighten all hardwars to torque specifications 2. Install grille guard {1) to mounting brackets (2} using
5/8 x 1-1/2 cap screws (6) and 5/8 lock nuts {5).

in loader owner's manual.

INSTALLING GRILLE GUARD (Figure 1} 3. Install struts (2) to grille guard using 58 x 1-1/5 cap
screws [6) and 58 lock nuts (5). Install struts to

1. Install mounting brackets (3) and spacers {4) using
16MM x 50MM cap scraws (7} and 5/8 lock washers

tractor using 18MM x 40MM cap screws (8} and 5/8
lock washers (9).

@) NOTE: Use 58 flat washers (10} as spacers if
necessary.

PARTS LIST - GRILLE GUARD

ITEM SMC NO. NH NO. DESCRIPTION QTy.

1 44875 SML44975 GUARD, Grille, Assambly 1

2 44978 SML445%78 STRUT 2

3 44977 SMLA48TT BRACKET, Mounting 2

4 44978 SML44976 SPACER 2

5 GEE414075 BETO08S3 MUT, Lock, 5/8-11 . 8

& G271547 QOOBET0Z SCREW, Cap, &/8-11x 1-1/2 &

7 GHO90-4 Q09804272 SCREW, Cap, 18MM x 1.5MM x S0MM 4

8 G090-1 Q9804271 SCREW, Cap, 168MM x 1.5MM x 400K 2

9 G121574 00084057 WASHER, Lack, 5/8 - 5
10 3130999 Qoe3ed2: WASHER, Flat, /8 12
F-3257 1aof2 11-22-98



222222222222222
555555555555555

INSTALLATION
INSTRUCTIONS




